
· ~-. ·l:aiifornia Re(.bnal Water Quality C...ttrol Board 
~ Los Angeles Region 

·1.-ter M. Rooney 
&crerary for 

Environmental 
Protection 

Internet Address: http://www.swrcb.ca.gov/-rwqcb4 
101 Centre Plaza Drive, Monterey Park, California 91754-2156 

Phone (323) 266-7500 FAX (323) 266-7600 

July 2, 1998 

Ms. Judith A. Wilson, Director 
Bureau of Sanitation 
Department of Public Works 
City of Los Angeles 
433 South Spring Street, 4th Floor ~:~jC~ 90013-1957 

f 

WAS1'JDISCHARGE REQUIREMENTS - LOS ANGELES-GLENDALE WATER 
RECLAMATION PLANT (NPDES PERMIT NO. CA0053953). 

~ \ 

~ 
Pete Wilson 

Governor 

Our letter dated May 14, 1998, transmitted the tentative requirements for your waste discharge. 
Final revisions to the tentative waste discharge requirements were also sent to you on June 11, 

1998. 

Pursuant to Division 7 of the California Water Code, this Re·gional Board at a public hearing held 
on June 15, 1998, reviewed the tentative requirements, considered all factors in the case, and 
adopted Order No. 98-047 (copy attached) relative to this waste discharge. The order includes 
the changes described in the Change Sheet (see enclosures) considered during the public hearing 
and a reopener provision for phosphorus. This Order serves as a permit under the National 
Pollutant Discharge Elimination System (NPDES), and expires on May 10, 2003. Section 13376 
of the California Water Code requires that an application for a new permit must be filed at least 
180 days before the expiration date. 

The "Monitoring and Reporting Program" requires you to implement the monitoring program on 
the effective date of this Order. Your first monitoring report is due by December 1, 1998. All 
monitoring reports should be sent to the Regional Board, ATIN; Data and Information 
Maoaiement Unit. 

When submitting monitoring or technical reports to the Regional Board per these requirements, 
please include a reference to "Compliance File CI-5675 and NPDES No. CA0053953" which 
will assure that the reports are directed to the appropriate file and staff. We will appreciate it if 
you would not combine other reports but would submit each type of report as a separate 
document. 

California Environmental Protection Agency 

1'.J Recycled Paper 
Our mission is to preserve and enhance the quality of California's water resources for the bendit of present and future generations. 



\, ' ' . . 

Ms. Judith A. Wilson - 2 - July 2, 1998 

If you have any questions about the permit, please feel free to call me at (213) 266-7512 or 
Dennis Dasker at (213) 266-7518. 

Sincerely, 

Dennis A. Dickerson 
Executive Officer 
Los Angeles Regional Water Quality Control Board 

Enclosures 

cc: See attached mailing list 

California Environmental Protection Agency 

~J Recycled Paper 
Our mission is to preserve and enhance the quality of California's water resources for the benefit of present and future generations. 



. , ( 

Ms. Judith A. Wilson -3- July 2, 1998 

MAILING LIST 

cc: Environmental Protection Agency, Region 9, CWA Standard and Permit Office 
(WTR-5) 

U.S. Anny Corps of Engineers 
NOAA, National Marine Fisheries Service 
Department oflnterior, U. S. Fish and Wildlife Service 
Mr. John Youngerman, Division of Water Quality, SWRCB 
Mr. Jorge Leon, Office of Chief Counsel, SWRCB 
Department of Fish and Game, Region 5 
California Coastal Commission, South Coast District 
Department of Health Services, Public Water Supply Branch 
Los Angeles County, Department of Public Works, Environmental Programs Division 
Los Angeles County, Department of Health Services 
South Coast Air Quality Management District 
City of Los Angeles, Bureau of Engineering, Wastewater Systems Engineering Division 
City of Los Angeles, Department of Water and Power 
City of Burbank 
City of Glendale 
ULARA Watermaster 
Water Replenishment District of Southern California 
Friends of the Los Angeles River 
Heal The Bay 
Los Angeles and San Gabriel Rivers Watershed Council 

California Environmental Protection Agency 

1'c1 Recycled Paper 
Our mission is to preserve and enhance the quality of California 's water resources for the venefit of present and future generations. 



(_ 

State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

Special Board Meeting 
JUNE 15, 1998 

ITEMS 5.2 AND 5.3 

CITY OF LOS ANGELES: 
DONALD C. TILLMAN WATER RECLAMATION PLANT (CA0056227) ANO 
LOS ANGELES-GLENDALE WATER RECLAMATION PLANT (CA0053953) 

CHANGE SHEET 

1. All the limits for toxic pollutants (metals) are expressed as the total recoverable 
form. 
Changes will affect the footnotes on the following Agenda Pages: 

Item 5.2: Pages 102 and 103, footnotes 5, 6, 7, and 17 
Item 5.3: Page 206, footnotes 8, 9, and 11 

2. Interim limits will be removed from the permits. 
Changes will affect the following Agenda Pages: 

Item 5.2: Page 94, finding #27 will be deleted 
Pages102 and 103, footnotes 8, 9, 10, 12, 13 and 19 will be deleted 

Item 5.3: Page 197, finding #20 will be deleted 
Pages 202, 203, 204, and 205, interim limits will be deleted 
Pages 205, 206 and 207, footnotes 5, 6, 7, 10, 15, and 17 
will be deleted 

3. The effective date will be changed. The paraghraph that reads as follows: 
wThis Order shall serve as a National Pollutant Discharge Elimination System permit 
pursuant to §402 of the Federal Clean Water Act, or amendment thereto, and shall 
take effect at the end of ten days from the date of its adoption provided the Regional 

. Administrator of the USEPA has no objections." 
Will be changed to the following: 

•11tis Order shall serve as a National Pollutant Discharge Elimination System permit 
pursuant to §402 of the Federal Clean Water Act, or amendment thereto, and shall 
take effect at the end of ninety one days from the date of its adoption provided the 
Regional Administrator of the USEPA has no objections." 

Changes will affect the following Agenda Pages: 
Item 5.2: Page 97 
Item 5.3: Page 201 

4. Daily maximum limit for Selenium will be change to 10 mg/L. 
Changes will affect the following Agenda Pages: 

Item 5.2: Page 99 
Item 5.3: Page 203 



State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

ORDER NO. 98-047 

NPDES NO. CA0053953 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF LOS ANGELES 
(Los Angeles-Glendale Water Reclamation Plant) 

The California Regional Water Quality Control Board, Los Angeles Region (hereafter Regional 
Board), finds: 

Regulation of Discharge 

1. The City of Los Angeles (hereafter City or Discharger) discharges waste from the Los 
Angeles-Glendale Water Reclamation Plant (hereafter Los Angeles-Glendale Plant or 
Plant) under Waste Discharge Requirements (WDRs) contained in Order No. 95-075 
adopted by this Regional Board on June 12, 1995, and amended on April 13, 1998 to 
incorporate new chloride limits. This Order serves as the National Pollutant Discharge 
Elimination System (NPDES) permit (NPDES No. CA0053953). 

2. The Regional Board is in the process of implementing a Watershed Management 
Approach to address water quality protection in the Los Angeles River watershed. 
Accordingly, the Regional Board is reviewing the WDRs and NPDES permits for the 
facil ities that discharge wastes to the Upper Los Angeles River (including Los Angeles­
Glendale Plant). As a result of the review, this new Order is prepared to replace the 
Order No. 95-075 adopted on June 12, 1995. 

3. The Los Angeles-Glendale Plant is jointly owned by the City of Los Angeles and the City 
of Glendale. The Plant is located at 4600 Colorado Boulevard, Los Angeles, California, 
and treats wastewater generated from the Cities of Glendale, Burbank, Los Angeles, La 
Canada-Flintridge, and from Los Angeles Zoo. Figure 1 shows the location map of the 
Plant. The Los Angeles-Glendale Plant is a tertiary wastewater treatment plant, that 
treats municipal wastewater from domestic, commercial, and industrial sources. The 
treatment design capacity of the Plant is 20 million gallons per day (mgd). In 1997, the 
average annual flow was 13.9 mgd. The Los Angeles-Glendale Plant discharges the 
treated wastewater to the Los Angeles River. 

4. A portion of the treated wastewater is used for irrigation and industrial uses. The use of 
reclaimed water is regulated under Water Reclamation Requirements contained in 
Orders No. 97-072, No. 86-016, and No. 79-156. 

May 14, 1998 
June 1, 1998 

Revised: June 15, 1998 



City of Los Angeles 
LA-Glendale Water Reclamation Plant 
Order No. 98-04 7 

CA0053953 

5. The U.S. Environmental Protection Agency (USEPA) and the Regional Board have 
classified the discharge from the Los Angeles-Glendale Plant as a major discharge. 

Description of the Facility 

6. In 1968, the cities of Los Angeles and Glendale entered into a joint powers agreement 
to conduct a feasibility study for the treatment plant. The Los Angeles-Glendale Water 
Reclamation Plant was constructed in the early 1970s. By 1976 the plant began 
operation, and in 1986 the plant was operating at full capacity. 

7. The Los Angeles-Glendale Plant is one of the upstream plants of the City's Hyperion 
Treatment System. The wastewater is taken by the Los Angeles-Glendale Plant from the 
North Outfall Sewer line. In case of plant operational problems or a need for plant 
shutdown, wastewater can be diverted back to the North Outfall Sewer which flows to the 
Hyperion Treatment Plant for treatment. Similarly, during emergency conditions 
elsewhere in the Hyperion Treatment System, the Los Angeles-Glendale Plant may be 
able to process flows in excess of 20 mgd for short time periods without exceeding 
effluent limitations. 

8. Treatment at the Los Angeles-Glendale Plant consists of bar screening, primary 
sedimentation, biological treatment using activated sludge with fine pore aeration, 
secondary clarification, coagulation, mixed dual media filtration, chlorination and 
dechlorination. See figure 2 for the plant flow diagram. 

9. Sludge from the primary and secondary processes, as well as wastes from other 
sidestreams, are returned to the North Outfall Sewer line for treatment at the Hyperion 
Treatment Plant. The grit and solids separated by screening are sent to a landfill. 

10. Storm water in the Los Angeles-Glendale Plant is collected by a storm drain that is tied 
into the final effluent surge chamber. 

Discharge Quality 

11 . Over the past five years (1993 through 1997), the average annual removal of BOD and 
total suspended solids has been 97% and 97.8%, respectively. The median daily total 
coliform was 1.8 MPN/100 ml in the effluent. The average annual flow rate of the treated 
wastewater discharged into the Los Angeles River was 13.15 mgd. 

2 



.• 

City of Los Angeles CA0053953 
LA-Glendale Water Reclamation Plant 
Order No. 98-047 

12. The characteristics of the treated wastewater discharged into the Los Angeles River in 
1997 are as follows: 

Annual Minimum Maximum 
Constituent Unit Average Monthly Avg. Monthly Avg. 

Flow mgd 13.8 6.5 21.7 
pH pH units 7.1 6.7 7.5 
Temperature OF 76 85 
0005 20°c mg/L 5.0 12.1 
Suspended solids mg/L 2.9 7.6 
Settleable solids ml/L <0.1 0.1 
Total dissolved solids mg/L 577 534 672 
Turbidity NTU 6 
Total chlorine residual mg/L <0.01 
Sulfate mg/L 131 113 163 
Chloride mg/L 132 112 150 
Total coliform CFU/100ml <1 2 
Oil and grease mg/L 0.5 5.0 
Ammonia-N mg/L 21 .3 
Nitrate-N mg/L 2.7 0.9 4.7 
Nitrite-N mg/L 0.6 <0.01 1.0 
Organic nitrogen mg/L 2.1 1.2 3.0 
Total nitrogen mg/L 18.7 16.0 21.0 
Nitrite-N+Nitrate-N mg/L 3.3 1.8 5.2 
Boron mg/L 0.6 0.5 0.7 
Fluoride mg/L 0.9 0.4 2.9 
MBAS mg/L 0.1 0.1 0.2 
Barium mg/L 0.026 0.011 0.035 
Iron mg/L 0.082 0.020 0.190 
Cyanide mg/L 0.005 0.013 
Chronic toxicity TUC <1 >10 

Los Angeles-Glendale Plant Discharge Outfall and Los Angeles River 

13. The Los Angeles-Glendale Plant discharges the treated wastewater to the Los Angeles 
River, a water of the United States, at a point about 1,400 feet downstream of Colorado 
Boulevard (latitude 34°8'25", longitude 118°17'24"), in the Los Angeles River narrows, 
above the river estuary. 

3 



City of Los Angeles 
LA-Glendale Water Reclamation Plant 
Order No. 98-047 

J 

CA0053953 

14. The Los Angeles-Glendale Plant outfall is located at the Los Angeles River narrows, at 
a section known as the Glendale Narrows. In this area, the river is a rocky, unlined 
bottom with concrete-lined or rip-rap sides. In the river bed, willows, sycamores, and 
cottonwoods provide habitat for birds and other wildlife. When the ground water is high 
in the San Fernando Valley basin, the area is fed by natural springs. Many trails and 
paths along the river in this area are heavily used by the public for hiking, horseback 
riding, and bird watching. From the narrows, the Los Angeles River flows through 
downtown Los Angeles and the coastal plain to discharge into San Pedro Bay east of 
Long Beach Harbor. 

Watershed Approach 

15. This Regional Board has implemented a Watershed Management Approach to address 
water quality protection in the Los Angeles Region. The objective is to provide a 
comprehensive and integrated strategy resulting in water resource protection, 
enhancement, and restoration while balancing economic and environmental impacts 
within a hydrologically-defined drainage basin or watershed. The Management Approach 
emphasizes cooperative relationships between regulatory agencies, regulated community, 
environmental groups, and other stakeholders in the watershed to achieve the greatest 
environmental improvements with the resources available. This Order fosters the 
implementation of this approach by protecting beneficial uses in the watershed and 
requiring the City to participate in the implementation of a regional monitoring program. 

16. Pursuant to this Regional Board's watershed initiative framework, the Los Angeles River 
Watershed Management Area is the targeted watershed for fiscal years 1997-1999. The 
Los Angeles River watershed encompasses an area of about 825 square miles. Of 
those, approximately 324 square miles are covered by forest and open space land within 

· the Angeles National Forest, the Santa Monica Mountains, the Verdugo Mountains and 
Griffith Park in the Upper watershed. The rest of the watershed is highly developed. The 
urban area in the upper watershed consists mostly of residential and commercial areas, 
while the area in the lower watershed consists of industrial, residential and commercial 
areas. 

Waste Discharge Requirements and their Bases 

Basin Plan 

17. On June 13, 1994, this Regional Board adopted a revised Water Quality Control Plan, 
Los Angeles Region: Basin Plan for the Coastal Watersheds of Los Angeles and 
Ventura Counties (Basin Plan). The Basin Plan contains beneficial uses and water 
quality objectives for the Los Angeles River. 

4 



City of Los Angeles CA0053953 

LA-Glendale Water Reclamation Plant 
Order No. 98-047 

Beneficial Uses 

18. The beneficial uses of the receiving water are: 

2 

Los Angeles River upstream of Figueroa Street - Hydrologic Unit 405.21 

Existing: 

Potential: 

ground water recharge; contact and non-contact water recreation; warm 
freshwater habitat; wildlife habitat; and wetland habitat. 
municipal and domestic supply1; and industrial service supply. 

Los Angeles River downstream of Figueroa Street - Hydrologic Unit 405.15 

Existing: 

Potential: 

ground water recharge; contact2 and non-contact water recreation; and 
warm· freshwater habitat. 
municipal and domestic supply1; and industrial service supply. 

Los Angeles River downstream of Figueroa Street - Hydrologic Unit 405.12 

Existing: 

Potential: 

ground water recharge; contact2 and non-contact water recreation; warm 
freshwater habitat; marine habitat; wildlife habitat; and rare, threatened, 
or endangered species. 
municipal and domestic supply 1; industrial service supply; industrial 
[...]
After the initial screening period, chronic toxicity testing may be limited to the most sensitive test species.  However, the 

initial screening process shall be repeated annually, with a minimum of three test species with approves test 
protocols, to ensure use of the most sensitive species for chronic toxicity testing.   

 
Dilution and control waters for the effluent should be obtained from an unaffected area of the receiving waters.  Standard 

dilution water may be used if the above source exhibits toxicity greater than 1.0 TUc.   
 
The sensitivity of the test organisms to a reference toxicant shall be determined concurrently with each batch of bioassay 

tests and reported with the test results. 
 
Chronic toxicity shall be expressed and reported as toxic units, where: 
 
TUc = 100/NOEC 
 
The No Observable Effect Concentration (NOEC) is expressed as the maximum percent effluent/receiving water that 

causes no observable effect on a test organism, as determined by the result of a critical life stage toxicity test. 
 
Except with prior approval from this Regional Board (Executive Officer) or USEPA, ammonia shall not be removed from 

the bioassay samples.  The wastewater used for the toxicity test shall be analyzed for ammonia, and the result, 
along with an interpretation, shall be submitted with the toxicity data.  If the test result is greater than the permit 
limitation, parallel tests of 100% effluent without ammonia removal and 100% effluent with ammonia removed shall 
be conducted. 

 
If chronic toxicity in the effluent is higher than 1.0 TUc during three consecutive months, the City shall conduct a toxicity 

identification evaluation (TIE) .  The TIE shall include all reasonable steps to identify the sources of toxicity.  Once 
the sources are identified, the City shall take all reasonable steps to reduce toxicity in the effluent.  

 
[6] The discharger has the option to meet the hexavalent chromium limitations with a total chromium analysis.  

However, if the total chromium level exceeds the hexavalent chromium limitation, it will be considered a violation 
unless an analysis has been made for hexavalent chromium in replicate sample and the result shows within the 
hexavalent chromium limits. 

 
[7] DDT shall mean the sum of the p,p' and o,p' isomers of DDT, DDD, and DDE. 
 



 T-12

City of Los Angeles         CA0053953 
Los Angeles-Glendale Water Reclamation Plant     
Monitoring and Reporting Program No. 5675 
 
 

 

 
 

[8] Monitoring shall be on a monthly basis while the City is under an interim limit; or until such time that the Executive 
Officer has determined that sufficient data have been collected to warrant reduction in monitoring frequency. 

 
[9] PAHs (polynuclear, aromatic hydrocarbons) shall mean the sum of acenaphtylene, anthracene, 1,2-

benzanthracene, 3,4-benzofluoranthene, benzo[k]fluoranthene, 1,12-benzoperylene, benzo[a]pyrene, chrysene, 
dibenzo[ah]anthracene, fluorene, ideno[1,2,3-cd]pyrene, phenanthrene, and pyrene. 

 
[10] By methods specified in "Methods for Measuring the Acute Toxicity of Effluent to Freshwater and Marine 

Organisms"  (September 1991, EPA/600/4-90/027).  Submission of bioassay results should include the 
information noted on pages 70 through 73 of the "Methods" where appropriate.  The fathead minow (Pimephales 
promelas) shall be used as the test species. 

 
In lieu of conducting the standard acute toxicity test with fathead minow, the Discharger may elect to report the results 

from the first 48 hours to the chronic toxicity test as acute toxicity test results. 
 
Except with prior approval from this Regional Board (Executive Officer) or USEPA, ammonia shall not be removed from 

the bioassay samples.  The wastewater used for the toxicity test shall be analyzed for ammonia, and the result, 
along with an interpretation, shall be submitted with the toxicity data.  If the test result is greater than the permit 
limitation, parallel tests of 100% effluent without ammonia removal and 100% effluent with ammonia removed shall 
be conducted.   

 
If the survival rates are lower than the effluent permit limit, the frequency of monitoring should be increased to monthly for 

at least three months after a permit limit violation. 
 
[11] PCBs (polychlorinated biphenyls) shall mean the sum of chlorinated biphenyls whose analytical characteristics 

resemble those of Aroclor-1016, Aroclor-1221, Aroclor-1232, Aroclor-1242, Aroclor-1248, Aroclor-1254, and 
Aroclor-1260. 

 
[12] If gross á activity exceeds 5 pCi/L in any sample, measurement of Ra226 shall be made; if  Ra226 exceeds 3 pCi/L, 

measurement of Ra228 shall be made.  If gross â activity exceeds 50 pCi/L in any sample, an analysis of the 
sample shall be performed to identify the major constituents present and compliance with Title 17, Section 30269 
shall also be demonstrated.  

 
[13] Pesticides are, for purposes of this Order, those six constituents referred to in 40 CFR Part 125.58 (m) (demeton, 

guthion, malathion, mirex, methoxychlor, and parathion). 
 
VIII. HAULING REPORT 
 
A monthly report shall be provided, noting the moisture content, weight, and volume of screenings, 

sludges, grit, and other solids removed from wastewater.  The point(s) from which these 
wastes were obtained and the disposal sites to which waste solids were transported should 
be specified in the monthly reports. 

 
This requirement does not cover those wastes that are routinely returned to the North Outfall 



 T-13

City of Los Angeles         CA0053953 
Los Angeles-Glendale Water Reclamation Plant     
Monitoring and Reporting Program No. 5675 
 
 

 

 
 

Sewer Line for downstream treatment at Hyperion Treatment Plant. 
 
IX. STORM WATER MONITORING AND REPORTING 
 
The City shall implement the Storm Water Monitoring Program and Reporting Requirements of the 

State Water Resources Control Board's General NPDES Permit No. CAS000001 and Waste 
Discharge Requirements for Discharges of Storm Water Associated with Industrial Activities 
(Order No. 97-03-DWQ) (Attachment 3). 

 
Ordered by: 
 
 
 
DENNIS DICKERSON 
Executive Officer 
Date:  June 15, 1998 



 1

 

 
 

State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 
 

FACT SHEET 
WASTE DISCHARGE REQUIREMENTS  

FOR 
CITY OF LOS ANGELES 

(Los Angeles-Glendale Water Reclamation Plant) 
 
NPDES NO. CA0053953 
PUBLIC NOTICE No. 98-020 
 
I.   INTRODUCTION 
  
The City of Los Angeles (hereafter City or Discharger) operates the Los Angeles-Glendale Water 

Reclamation Plant (hereafter Los Angeles-Glendale Plant or Plant) under Waste Discharge 
Requirements (WDRs) contained in Order No. 95-075 (NPDES permit No. CA0053953) 
adopted by this Regional Board on June 12, 1995, and amended on April 13, 1998 (Order 
No. 98-027). 

 
The Regional Board is in the process of implementing a Watershed Management Approach to 

address water quality protection in the Los Angeles River watershed.  Accordingly, the 
Regional Board is reviewing the WDRs and NPDES permits for the facilities that discharge 
wastes to the Upper Los Angeles River (including Los Angeles-Glendale Plant).  As a 
result of the review, this new Order is prepared to replace the  Order No. 95-075 adopted 
on June 12, 1995.  

 
 FACILITY ADDRESS    FACILITY MAILING ADDRESS 
 
 4600 Colorado Boulevard    433 S. Spring Street, 4th Floor 
 Los Angeles, CA  90039    Los Angeles, CA  90013 
 Plant Manager: Mr. Steven S. Fang 
 
The proposed waste discharge requirements and NPDES permit will expire on May 10, 2003. 
 
II. DESCRIPTION OF FACILITY 
 
The Los Angeles-Glendale Plant is jointly owned by the City of Los Angeles and the City of 

Glendale.  The Plant is located at 4600 Colorado Boulevard, Los Angeles, California, and 
treats wastewater generated from the Cities of Glendale, Burbank, Los Angeles, La 
Canada-Flintridge, and from Los Angeles Zoo. Figure 1 shows the location map of the 
Plant.  The Los Angeles-Glendale Plant is a tertiary wastewater treatment plant, that treats 
municipal wastewater from domestic, commercial, and industrial sources.  The treatment 
design capacity of the Plant is 20 million gallons per day (mgd).  In 1997, the average 
annual discharge was 13.9 mgd.  The Los Angeles-Glendale Plant dischargers the treated 



 2

City of Los Angeles            CA0053953 
LA-Glendale Water Reclamation Plant 
Fact Sheet 
 

 

 
 

wastewater to the Los Angeles River. 
 
A portion of the treated wastewater is used for irrigation and industrial uses.  The use of reclaimed 

water is regulated under Water Reclamation Requirements contained in Order No. 97-072 
adopted by this Regional Board on May 12, 1997. 

 
The Los Angeles-Glendale Plant is one of the upstream plants of the City's Hyperion treatment 

System.  The wastewater is taken by the Los Angeles-Glendale Plant from the North 
Outfall Sewer line.  In case of plant operational problems or a need for plant shutdown, 
wastewater can be diverted back to the North Outfall Sewer which flows to the Hyperion 
Treatment Plant for treatment.  Similarly, during emergency conditions elsewhere in the 
Hyperion Treatment System, the Los Angeles-Glendale Plant may be able to process 
flows in excess of 20 mgd for short time periods without exceeding effluent limitations.  

 
Treatment at the Los Angeles-Glendale Plant consists of bar screening, primary sedimentation, 

biological treatment using activated sludge with fine pore aeration, secondary clarification, 
coagulation, mixed dual media filtration, chlorination and dechlorination.  See figure 2 for 
the plant flow diagram. 

 
Sludge from the primary and secondary processes, as well as wastes from other sidestreams, are 

returned to the North Outfall Sewer line for treatment at the Hyperion Treatment Plant.  
The grit and solids separated by screening are sent to a landfill. 

 
Storm water in the Los Angeles-Glendale Plant is collected by a storm drain that is tied into the 

final effluent surge chamber.   
 
III. DESCRIPTION OF DISCHARGE  
 
The Los Angeles-Glendale Plant discharges the treated wastewater to the Los Angeles River, a 

water of the United States, at a point about 1,400 feet downstream of Colorado Street 
(latitude 34°8'25", longitude 118°17'24"), in the Los Angeles River narrows, above the river 
estuary.   

 
 
 
 
 
 
 
 
The characteristics of the treated wastewater discharged into the Los Angeles River in  1997 are 

as follows: 
 



 3

City of Los Angeles            CA0053953 
LA-Glendale Water Reclamation Plant 
Fact Sheet 
 

 

 
 

      Annual Minimum Maximum  
 Constituent   Unit Average Monthly Avg. Monthly Avg.  
  
 Flow    mgd 13.8  6.5  21.7   
 pH    pH units 7.1  6.7  7.5   
 Temperature   °F 76  --  85  
 BOD5 20°C   mg/L 5.0  --  12.1 
 Suspended solids  mg/L 2.9  --  7.6 
 Settleable solids  ml/L <0.1  --  0.1 
 Total dissolved solids  mg/L 577  534  672   
 Turbidity   NTU --  --  6   
 Total chlorine residual mg/L <0.01 --  --   
 Sulfate   mg/L 131  113  163   
 Chloride   mg/L 132  112  150   
 Total coliform   CFU/100ml <1  --  2   
 Oil and grease  mg/L 0.5  --  5.0   
 Ammonia-N   mg/L --  --  21.3  
 Nitrate-N   mg/L 2.7  0.9  4.7   
 Nitrite-N   mg/L 0.6  <0.01  1.0   
 Organic nitrogen  mg/L 2.1  1.2  3.0   
 Total nitrogen  mg/L 18.7  16.0  21.0   
 Nitrite-N+Nitrate-N  mg/L 3.3  1.8  5.2   
 Boron    mg/L 0.6  0.5  0.7   
 Fluoride   mg/L 0.9  0.4  2.9   
 MBAS    mg/L 0.1  0.1  0.2   
 Barium   mg/L 0.026  0.011  0.035   
 Iron    mg/L 0.082  0.020  0.190   
 Cyanide   mg/L 0.005  --  0.013   
 Chronic toxicity  TUc --  <1  >10   
  
  
IV. BASIS FOR PROPOSED WASTE DISCHARGE REQUIREMENTS 
 
A. Beneficial Uses 
 
The beneficial uses of the receiving water are: 
 
 
 
 
 Los Angeles River upstream of Figueroa Street - Hydrologic Unit 405.21 
 
Existing: ground water recharge; contact and non-contact water recreation; warm freshwater 



 4

City of Los Angeles            CA0053953 
LA-Glendale Water Reclamation Plant 
Fact Sheet 
 

 

 
 

habitat; wildlife habitat; and wetland habitat. 
 Potential: municipal and domestic supply1; and industrial service supply. 
 
 Los Angeles River downstream of Figueroa Street - Hydrologic Unit 405.15 
 
Existing: ground water recharge; contact2 and non-contact water recreation; and warm 

freshwater habitat. 
 Potential: municipal and domestic supply1; and industrial service supply. 
 
 Los Angeles River downstream of Figueroa Street - Hydrologic Unit 405.12 
 
Existing: ground water recharge; contact2 and non-contact water recreation; warm 

freshwater habitat; marine habitat; wildlife habitat; and rare, threatened, or endangered 
species. 

Potential: municipal and domestic supply1; industrial service supply; industrial process 
supply; migration of aquatic organisms; spawning, reproduction, and/or early development; 
and shellfish harvesting2. 

 
 Los Angeles River Estuary - Hydrologic Unit 405.12 
 
Existing: industrial service supply; navigation; contact and non-contact water recreation; 

commercial and sport fishing; estuarine habitat; marine habitat; wildlife habitat; rare, 
threatened, or endangered species3; migration of aquatic organisms4; spawning, 
reproduction, and/or early development4; and wetland habitat. 

Potential: shellfish harvesting. 
 
 
B. Water Quality in Los Angeles River Watershed 
 
The 1996 State Water Resources Control Board's (SWRCB) Water Quality Assessment Report 

identified the water quality condition of waterbodies in the Los Angeles Region.   
In the Los Angeles River, the following beneficial uses were determined to be either impaired or 

threatened to be impaired:  aquatic life, contact and non-contact recreation.   

                                            
1 Municipal and domestic supply designations under State Water Resources Control Board Order 

No. 88-63 and Regional Board Resolution No. 89-003.  
2 Access prohibited by Los Angeles County Department of Public Works. 
3 One or more rare species utilize all ocean, bays, estuaries, and coastal wetlands for foraging 

and/or nesting. 
4 Aquatic organisms utilize all bays, estuaries, lagoons, and coastal wetlands, to a certain extent, 

for spawning and early development.  This may include migration into areas which are heavily 
influenced by freshwater inputs. 



 5

City of Los Angeles            CA0053953 
LA-Glendale Water Reclamation Plant 
Fact Sheet 
 

 

 
 

The water quality is impacted by bacteriological contamination (coliform count), heavy metals (lead 
and silver), ammonia, nitrogen, nutrients (algae), oil, pH, total dissolved solids, chloride, 
turbidity, trash, scum, and odor. 

 
C.   Statutes, Rules and Regulations Applicable to Discharge 
 
1. Section 301(b)(1)(B) of the Federal Clean Water Act requires publicly owned treatment 

works (POTWs) to meet effluent limitations based upon secondary treatment.  
 
2. Effluent limitations, national standards of performance, toxic and pretreatment effluent 

standards, established pursuant to Section 208(b), 301, 302, 303(d), 304, 307, 403, and 
405 of the Federal Clean Water Act (CWA) and amendments thereto. 

 
3. Division 7 of the California Water Code is applicable to discharges to navigable water and 

tributaries thereto. 
 
4. Section 176(c) of the Federal Clean Air Act requires POTWs to conform with the State 

Implementation Plan which places limitations on anticipated growth and emissions.  
 
5. Water quality objectives for surface water and groundwater recharge are followed 

according to the Water Quality Control Plan (Basin Plan) for the Coastal Watersheds of the 
Los Angeles and Ventura Counties. 

 
6. California Drinking Water Standards (California Domestic Water Quality and Monitoring 

Regulations, Title 22, California Code of Regulations). 
 
7. Wastewater Reclamation Criteria (Title 22, Division 4, California Code of Regulations). 
 
8. CWA 402 and 40 CFR Parts 122, 123, and 124 regulations, (and therefore SWRCB Order 